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Dimensions R~7:

LeNG N R . . o 410mm
LA Lo 11 Y= =P 250mm
o LY To T =) P 140mm




Transmitter Preparation

AREIEITRE

Power Switch
iR

ONG
v

OFF

Antenna

Extend the antenna to the maximum

RAGHL MR RERLYF

Transmitéer crystal(TX)
Length for best performance e R

Battery Level Indicator
BT T

Good Batteries
@ EERNEM

@ Low Batteries(Light Blinks)
— _ REE (BERY

Reverse Switch
R =R

Servo Factory Settings
o L= 4 (Lkm/imi 1R ErEEA)

DIGITAL
PROPORT | ONAL
RADIO CONTROL
SYSTEM

4 3ch Switch
E=En1ERARS

This switch is used for optional parts.
BERE R REERS

Transmitter Battery Installation
EINRENRE

EE

Straight (neutral)

Left turn ZH (i) Right turn

B TEds

A=

Stop(Neutral
Forward %ﬁfq(ﬁ%u el

To be used for throttle operation
PR AR P
Throttle Trigger

)

Open battery cover at the bottom of transmitter.

Install batteries. Follow the direction of batteries

designated in the inside of battery box.

EEERNRASITRELE T, RESH.

BRPEE AR T BN EEIEE

Battery Cover

8X AA Alkaling Batteries
AA TS

"o

BiE

27MHzTransmitter Crystal (TX)
KR 27MHz EE ST &R R (TX)

Receiver crystal(RX)
EWHER

:E@f

The crystal can be replaced to change frequencies.
Note : You must also change receiver crystals!
Do not use AM crystals

ERB R AR
IR B RME IR R R

1 Stee[ing Trim
73 T R

I

To be used for trimming the steering
operation

PR R [E) R S B

P Throttle Trim ,
HPIRNE/ZIR RI=) %

AR

To be used for trimming the throttle
operation

PR R P R S B

Steering Dual Rate
HBEffcfE

N

)Y

To be used to adjust steering servo throw
KRR = EAR




A new Ni-MH battery must be charged before it is used.Refer to the charger instruction manual for charging.

EERZE, —EHMEMLALRE. FHEFSERERRAE.

Set up the radio control system as indicated below -

0T [ PR R SR IR R AR

i

A Battery
Eith

@ Start

Install batteries.(Transmitter)

Extend the antenna.(Transmitter)

Connect the battery

Extend the antenna.(Reveiver)

Center the trims.

Switch on.(Transmitter)

Switch on.(Reveiver)

Make sure the servos are in command.

@ Finish [EIswitch off.(Reveiver)
Switch off.(Transmitter)

WV Electronic Speed
Controller

o B REE EER
® (%A B st R 4 ()

$i 1 AR (FREUCD)
L H

B (i)
BB (i)
REE AR

@ 45T [AmEmm G
B

Retract the antenna(Transmitter) B R 48 (5% A)
@ Needie Nose Pllers @ Awi Grease @ Screw Cement @ Instant Glue
M EH $ e bz BRAR K R E R 7K
— = E
=270 /% -II-‘ Grease =
M )

IR RER I GHRD

@ Volybdenum Grease(Black)

. Ball differential Grease(Clear)

@ SP KINFE EDGE REAMER
7171 &7]

— I

&

=

i

LT

$838 (2) (@)
||
@ Hex Wrench Hex Wrench
NARF TFEH No need to pre-drill precise holes

(1mm to 15mm)can be drilled

Al LU TR R FLEERE RY SR
1mm—15mm, NEZFIE

@ Wire Cutters

-
=T

~\—I

@ Sharp Hobby knife
Enw)|

@ ROUND CUTTER&SANDER
BTII%T]

For trimming bodies!

Az ERR !




Suspension Mount/Side plate

1 REE E /R

T04051

Side plate-Right

MtR-&

Front Arm Mount-Rear | '
AR EEE-F

RE

y 104052 TUO0418

Rear Arm Mount-Front
R E R =

T04051

Side plate-Left
MR-7Z

g ngR4058 M3x8

TR4058 M3x8 Screw

M3x8HE 22
............... 14
Diff-gear Box / Motor Mount
ERERE/ DILE
TR4016
Center Gear-box-lower
i -
TUO415 T04039
Motor Mount Rear Gear-box-lower
Bk 5 St AT E
Cut the waste material.
EIECE 2
TR4002
Front Gear-box-lower
B4 FE- TR B g
TR4058 M3x8
TR4058 M3x8 TR4058 M3x8 Screw
M3x8HR 22
©) . ... 15

N T um 22 B ok

P”Y Apply threadlocker(screw cement)




TS4040 3.0 E-ring e TS4039 TS4039
3.0 Efn ;_‘“ "-§ oA
7/. Nk f@§ 16T gear
16THe ¥ NN~ 16T
........................... AN . 2 e ‘
TS4039 | TS4039
TS4039 5.1x13x0.2 Washer = 5 1x13x0.2 TS4039 \ 10T gear
5. 1x13x0. 288 & \ : ' | —— 5.1x13x0.2 10TiE
~— >/ _~TS4040 NN \ /
@ \ ~ &5 TS4040 TS4039
..................... 4 \ Diff shaft
—— T04040 \ T04040 #5580
4.8x1.6 — Diff pads ‘ \
T04040 4.8x1.6 O-ring | ERBRH |
4.8x1.6 0Ix | T04041
4.8x1.6 \
........................ 4 |
TQ404Q \
T02099 10x15x4 Ball Bearing — %fg%;usmg ‘ |
10x15x 4% 7 /' T04041
| T 40T gear |
| 40THxdh
............... 4 O T04041 |
— / —— T02099 ! == 10x12x0.2 ‘
10x15x4 | <<\_>) 702099
TS4039 Diff shaft ‘ ot |
— ';E:l]ﬂm 4 TS4040 |
"""""""" —— Diff connecting cup ‘ TS4040 ‘
EIREM — Diff connecting cup
T04041 10x12x0.2 Washer | BRIEH \
10x12x0. 28 |
\
9 \
%f}fzf%'éﬂ/i;%y[? Vé T04040 M2.5x6 Screw  T04044/T04045 M3x8 Screw ~ T02100 5x10x4 Ball Bearing 86000 5.1x8x0.2 Washer
M2. 5x 64244 M3x84Z 4% = 5x10x4%H 75 5. 1x8x0. 28 |
............... 2 ‘
©bm .. © Q) ... )] P :
DE  T04040 EA
T M2.5x6
5000# for Front diff, ~5000#FA AT 21X, 2000#
2000# for Rear diff. ~ FAMEERR. P
High grip: 3SR
Suggest using 7000# BT £ %15 FH 7000# 2 31, -
differential oil for front, 1% 3% Fi 3000#2= i ; -~

Suggest using 3000#

differential oil for rear;
Low grip:

Suggest using 3000#

differential oil for front,
Suggest using 1000#

differential oil for rear.

R AtR 77«
BT I 15 F 30004 2 K51
HEEEE 100042 HH.

1T60T4§:;11r — T02100 5x10x4
16TH N "\.86000
<N 5.1x8x0.2
O g
‘ T04044 / TO4045

M3x8

T04044
83mm center front CVD
83mmA HTCVD

T04045
78mm center rear CVD
78mmAr 1£CVD

Assemble as many times as specified

Apply threadlocker(screw cement)
FTIZARRBIK
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BIf& 5% AR

Assemble front and rear sides the same way




5 F/R Gear-Box
A/ EadRAE

TR4059 M3x10

? ?7 TR4059 M3x8

iﬁ’

TR4002

Front Gear-box-cover

/ AiEERFE- L&

TR4059 M3x10

T04039
Rear Gear-box-cover

#eatntE- L&

TR4059 M3x8 Screw TR4059 M3x10 Screw
M3x84Z2 44 M3x 1048 4%

(©) (.. NOR( . 8

Slipper set T04023
6 Center Shaft—___ :
i T04020
Slipper Hub-F
PR EE-RT

T04032

Ay
NS
TOZOQQ—@

T04018 Slipper nut
HIRIZEEE

&l M3x5

o o

)
=
=

TR4022
— Spring Buckle
EEH

T04019
—_ Slippen:nrépring
T04018 HBREE
i (@
T04032 2x9.8 Pg] @
2x9. 8FHiE
S 4| T04032
TR4059 M3x5 Screw }y* T04021
M3x582 4% ~Mid Connecting Hub- ¢
.................. 2 TR4059 — HEEA-AT

T04021 P TR4027
Mid Connecting Hub-R d Supr Gear-85T
perse TR4059 ik 05T
\ M3x5 -
T04032

=
/Q@D

T04020
Slipper Hub-R
HIRE-1%

T04036
Slipper pad
HREEE

T02099

/

T04036
Slipper pad
HIREE R

T02099 10x15x4 Ball Bearing
10x15x4%H 7%

= |

Aften first run,
E1T£ B A3, 5mm

re-adjust to around 3.5mm

Loosen for more slippage
EXRBIMMAIRHE, Bkl A EARIEE.

Tighten for less slippage when traction grip
EA SRR, BRI EAEIRE.

Apply threadlocker(screw cement)
FTIRAAB 7K
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7
A

L

(

I

|
Ve

[

{/
T
/
5
B E AR RS

TR405< M3x10 (3/

T04005
Servo Mount

{RIBR A%

TR4059 M2.6x8 Screw
M2. 6x84Z 4%

3kg Steering Servo
3kgfA AR

TR4059 M3x10 Screw

T02093 Ball stud-Short

M3x1 0Bk S Select the servo horn matching the servo being used.
BA-34

N - g
) RBREHIRIZFERE
7\
e \
T04006
T02081 3x7x0.8 Washer “

\
\
\
\
\
\
&)
\
\
\
\
\\\ \ \
\ \
\ \
\\ \

3x7x0. 8E & \ ) \ ’ \ )
@ H .................. 4 Futaba-25t  Hitec-24t  Sanwa/JR/KO - 23t
E Apply grease X Must be purchased separately
Eihfs FREYR ,_|4




g
4 [0 R 2 A

M_,_/ TR4058 M3x8 Screw
o M3xBHR 4%
~ @ D‘ .................. 2

g/ TR4058 M3x8

Buff
10k

T04003
Servo Saver-left
BEE-E

TR4049

T02092

Servo Saver-Top
Steering Rack

iEEE- \
BENETER

P
T04003 T04038 M3
T~ Servo Saver-Bottom
T02092—— MR-
2N |

T04003
T04004 4

TR4049 B |
T02092 Ball stud-Long — Servo Saver Spring
HRE-E EERE \

© ; \ T04038 M3
i - — T02092

T04038 M3 Screw ) — TR4049 r
d Servo Saver Nut A

W3Sk EERI \pprox Smmyj

(l]:[‘ ............ 2 * %95




Buffer
11

4mm

~—17.5mm—

[ ——

T04024

T04014
A Projection.Note direction
, T04014 o EEHME
T04057 ©- R / >~
4.1x6x2.1 Washer ‘ C\ =N
4. 1x6x2. 18 .
\@ b \r\|
A f r
— — N T04057 4.1x6x2.1 Washer
_— / 4 1x6x2. 1B E
(@ 11— 2
\ TR4058 M3x8 Screw
B M3x 8424k
' © ’
T04031 4x7x2.5 Ball bearing
Ax7x2. 5EhIE
..................... 4
T04014 4.8mm Ball End-Long
4. 8nmEkEEE-E
...... 2
TR4058 | ............ 1
M3x8
1 2 Upper Deck-Front / Front Upper Suspension Arm Mounr
ZARIR-BT / BT iR R T04055
Ant i t
TR4059 M3x10 504053 %n’%,;%%plpe moun
pper Deck-F
TR4004 ZABAR-RT
Upper Suspension Arm Mount-F

IR AT

TR4059

TR4023
Front Body Mount
BIEERRAE

TR4059 M3x6 Screw  TR4059 M3x10 Screw

M3x 642 4% M3x 1082 4%
© (.t (© (um=m ... 3
TR4059 M3x8 Screw 102092 Ball stud-Long
M3x B4R A% TRER-

© (e

1 1 Ture-to -scale diagram

i el | FTIRAARE 7K

Apply threadlocker(screw cement)
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Upper Deck-Rear / Rear Upper Suspension Arm Mount < \
- ~df

( NS
TR4059 M3x10 S \\\

] /
TR4004 3
Upper Suspension Arm MOUM N )
- Liege- /"

T02092
T04062 /Z /
U DR T K¢ TRA059 M3x10 Screw
e M3x10884%
e 7 O) (e 3
) g=8 TRA059 M3x12 Screw
312684

|

[

N\

<

©) (mmm

102092 Ball stud-Long
HKE-R

b

14 Fror)t Shock Tower

TR4059 M3x8 Screw

M3x8HZ 4%
............... 2
TR4059 M3x12 Screw
M3x 1242 4%
............ 2

TUO0428
Carbon Front Shock Tower
WA RTER

) 000\ )

L

&)

P, wf

TR4059 M3x8

TR4059 M3x12/gw \/




Rear Shock Tower

Wing Brack
REZR

TU0429

TR4059 M3x10 Screw e Carbon Rear Shock Tower
M3x 108244 @/’ AR BRI
1 Rear Shock Tower
BRELR

TR4059 M3x8 Screw
M3x8HZE 45

TR4059 M3x12 Screw

M3x 128244




1 7 Spur Gear Cover
IR e i

TR4059 M3x12

)
TR4016 ’\‘ée\
Center Gear-box-cover
o . &Q
R
T04057 >
3.1x5.5x1.0 Wash —
3 s, 5);1.025)11f er\ /‘/ /»/

)

TR4059 M3x12 Screw
M3x 1242 4%

L7

e

T04025
Front CVD
RIICVD

TR4007

Front Hub Carriers
10 Degree-Left

N\ os#EE-£

TR4007

Front Hub Carriers
10 Degree-Right
10 AR EE-
TR4008

Front Hub Carriers

13 Degree-Right
13 AdREE-f

24 TRA008
Front Hub Carriers
13 Degree-Left

13 AR -

__T02093

/ HEE
g

T02100

‘o

T04028
i/ T04038 M3

TR4006
Steering Block

TR4011 1.6x11

T04011
Hex Mount
et

/
(

&

TR4011 1.6x11 Spring Pin
1.6x1138 &4

cC

T04028 Front bearing collar
BIEREhE

O |

T02093 Ball stud-Short
IKEE-%E

25

T04038 M3 Screw
M3Z 4%

(ﬂl:[‘ ............ 4

T02100 5x10x4 Ball Bearing
5x10x 4% 75

Lk

Assemble both Left and Right
|ELNG

[9]




ol
AR EE

TR4059 M2.5x4 Screw
M2. 5x 442 4%

TR4046 2.5x30 Arm Pin
2. 5x301E & B

O [

T04007

Front Lower Arm

20 Front Suspension Arm
BTEE

T04002

<

o

TU0416
Front Arm Mount-F
RIHEE E E - HT

TR4059 M3x10

L g

N N
N
~ 9] L
T04009
I3 —— Front Bumper
BIRGHER

éTR4058 M3x8

T04002 Brace bushing
B2EME

A=

TR4059 M3x10 Screw
M3x 104244

TRA4058 M3x8 Screw
M3x81Z 4%

O] 1

T04034 3x48.5 Arm Pin
3x48. SIEEEHE

] O

V Assemble both Left and Right
A AEEMG

[10]




Turnbuckle
21

T04014

T04014 4.8mm Ball End-Long
4. SmmEkEE FE- &

T04024 3x40 Turnbuckle
3x40HI 82

T04024 3x45 Turnbuckle
3x45F18

4mm

T04024 3x40

Front upper Rod-L B EHitE-%&
—23.5mm—

G

\
A Projection.Note direction

FEAE
Front upper Rod-R I EHitgE-#&

(DI ==

A Projection.Note direction
3x45 Turnbuckle EEAE

Steerlng Rod B o) A2

8.5mm——

3%40 Turnbuckle A;ro;g;_:t:jon .Note direction

Rear upper Rod 1% EHI#8

|«17.5mm—>|

A Projection.Note direction
3x40 Turnbuckle B

3x45 Turnbuckle

'~_

L | S

23 Rear Hub Carrier L
B R

T04028 Rear bearing collar

ERME
............... 2
TR4011 1.6x11 Spring Pin
1.6x1138 &4
C ...
T02092 Ball stud-Long
BRER-R
............ 2

T02100 5x10x4 Ball Bearing
5x10x4 %75

T04011 1.6x11

\ﬂ T04028

T04011

Hex Mount

AR \

N

R

T04027
Rear CVD
#%CcvD

T02092
|:| 4 TR4011
=7 L1 Rear Hub Carriers-L
HIRE
Ture-to -scale diagram 2 Assemble as many times as specified V Assemble both Left and Right
lﬁ, L5l FHEKYE REEEZaurS
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TR4011 2.5x6x1 Washer
2. 5x6x1E H

©) [ ;

TR4059 M2.5x4 Screw
M2. 5x482 44

T04008

2 Rear Lower Arm-L
..................... ?ﬁ‘lt%%é_&
TR4046 2.5x30 Arm Pin
2. 5x30fEE HH
O [ )
.................. 2
<R>

% -
SO P
© = ~—— TRA4059 M2.5x4
oo[[[ ¢ /\ /
TR4046 .

©

T04035 3x51 Arm Pin
x5 1B

TR4058 M3x10 Screw
M3x 104 4%

TU0418

s
Rear Arm Mount-Ball AN
B E -k - ‘
Py >
 ~
-7
o ,,/

TUO0418
Rear Arm Mount-Rear
BREEEE-1%

V Assemble both Left and Right
REEEr S 12




2 6 Rear Turnbuckle L
fiig R

Shock Absorber
27

TU0250-8 Spring
Hit

gi ) TU0250-8
— Spring
HE

TU0250-8
s

— 1mm Washer-Black
InmEB -2

‘ TU0250-8
<> ——2.8x1.9 O-ring
2.8x1.9 0IR

TU0250-8
2.5mm Washer-White
T 2.5mmEERE-7E

S

( TU0250-8
<> )— 2.8x1.9 O-ring
2.8x1.9 037
c> TU0250-8
— 1mm Washer-White
InmEE - &
@ TU0250-8

— 9x1 O-ring
9x1 0IR
- AN
I ™

TU0250-3
— Shock Below Cover
BETE

TU0250-3

Front Shock Absorber Body-Short
ABERE G-

TU0250-4

Rear Shock Absorber Body-Long
ERERES-R

HEEIG

V Assemble both Left and Right
R

V Assemble both front and rear 2
M AAEAIEFEE W‘ X

Assemble as many times as specified
RN E




Shock Absorber
26 FEr
TU0250-1/TU0250-2 2.3 E-ring

m |] 2.3 EfN

TU0250-7 Front Piston-Black|
MEE-2E

EEE-AEs
............... 4
TU0250-8 12x1 O-ring
12x1 0IR
............... 4

T02031 5.8 Ball End
5. 8TkEE-[E

TU0250-7
Front Piston-Black
Rear Piston-White
AEE-BE
#BEE-A®

TU0250-1/TU0250-2
2.3 E-ring
2.3 E#R

=

TU0250-1/TU0250-2
2.3 E-ring
2.3 EfA

TU0250-1
Front Shock Absorber Shaft
BB R

— TU0250-2

Rear Shock Absorber Shaft
FIBE R

‘ T02062

5.8 Ball End —— /

5. 8TKEAEE

Front For Short
— BIEAE

Rear For Long

#FEHAR

®

TU0250-8
12x1 O-ring
12x1 0%

Front For Short
__ HIEAE

Rear For Long
EEAR

T02062
5.8 Ball stud
5. 8TKkEE

Shock Upper Cover
BEESE

Front For Short
A A&

Rear For Long
EEAR

TU0250-3/TU0250-4 |

‘ TU0250-5
Below Spring Mount End
HETE

)

Front For Short
— BIEAE
Rear For Long
#ERR

TU0250-8
14x1.5 O-ring
14x1.5 0IR

TU0250-3/TU0250-4
__ Spring Adjuster
SEEEIE

TU0250-10F

Front Shock Absorber Spring-Medium
AT AR E -

TU0250-10R

Rear Shock Absorber Spring-Medium
EREEBE-F

‘ TU0250-8 14x1.5 O-ring
14x1.5 0IR

FHELYE

Assemble as many times as specified

V Assemble both front and rear
‘d AAEERTEANE®E Wl




TR4059 M3x22

N
N
TU0250-6 Shock cap ball ~ TU0250-6 3.1x5.5x2.0 Aluminium Washer T02084 M3 Nylon Nut ~ TR4059 M3x12 Screw TR4059 M3x22 Screw
B Rk 3.1x5. 5x2. Of8 84 K M3fe BEiR & M3x 1242 4% M3x228 4%
__________________ 2 ez (O) (] >

3 Rear Shock Absorber
RRRER

TU0250-6 Shock cap ball

(A =R,

TU0250-6 3.1x5.5x2.0
Aluminium Washer

T02084 M3 Nylon Nut
M3fEREIR &}

TR4059 M3x12 Screw
M3x 124244

@(ﬂm ............ 2

TR4059 M3x22 Screw
M3x 2242 4%

@ Mz

L

g@mmsg M3x12

V Assemble both Left and Right
REEME

[15]




3 Battery Column
EiutEd

TR4058 M3x10 Screw
M3x 104244

O ... ;

T04054 S
Battery Column \\

B \
—

TR4058 M3x10

! 8

TU0415
Motor Cam
BN

\

TR4059 M3)\Z@ &5

H481 M3x3 Screw

M3x34E 44
o W 1
TR4059 M3x8 Screw
M3x84R 4%

H481 ‘
21T Pinion Gear ____ §5¢2
21T

Must be purchased separately
ERENR




345

TR4059 M3x8 Screw
M3x 81 4%

TR4059 M3x10 Screw
M3x 104244

TR4059 M3x12 Screw
M3x 1282 4%

© (e

TRA4059 M3x1(%§
TR4059 M3x12—§

TUO0415—
Motor Clamp
LS

Sy

H380
T04013 M2.5x13 e

|
l
TR4059 M3x8,
|
|

@)

TR4016 /\) TR4058 M3x8
Spur Gear Cover
R RS

T04013
/mFan Mount
[R5

Tighten the screws with one sheet of paper
inserted between both gears.

mEEiRE R ER XA —REBENEE.

35 ESC / Receiver
ETFEER/ I

T02087

Antenna Tube—___

RIRE

T02087
O Antenna Cap
i P

Al Receiver
i
ESC

T02087
Double-sided Tape
sme

N /
7\/

0

X Must be purchased separately

EREYR




Bl | B

T02086 Small clip
NS HR

&

\{N T02086

AN

—_—

~

TU0426
Carbon Battery Plate
T Bt AR

— S8

T02086

Battery
Eith

EIET

< Front >

TR4034
Front-tyre ‘

TR4034 |
Front sponge
AIiB4R

TR4032
Front Rim ‘
BIEHIE

< Rear >}¥&

TR4035
R, /m Rear-tyre
EHBA

TR4035

Rear sponge
%54

TR4033
Rear Rim /
RERIE

/

/

. B

After fitting wheels to tyres,
apply instant glue as shown.

iR IR ME T HTREK .

Must be purchased separately
EREYm

L

Assemble both Left and Right

BEELING W

Assemble as many times as specified
FERYE

Assemble both Front and Rear
AERTEAER

7 d




Wheel
Ll

38

~

T02084 M4 Flanged Nylon Nut

EiZ £}

A

MATEIB e

3o

F-3°

le shim-3°

3

9
1

an
|

_____

T04012
Wing
B

TR4858 M3x10 Screw

M3x 104244

REZR

ol

T04012 Wing washer

Vs Assemble both Left and Right
HMEELFA




AERIEA AR RFHEHIFTR.

&3 Z Bl

pls removed you have already installed some parts.
EX

Before you install the buttom cover,

REIK

40 ?gﬁt}%gl Cover

Mask the windows from the inside.

EEENER FEFRR.

using spray colors.

EERNEE T,

" Paint the body shell from the inside

[20]




ER-RR

4 2 Body-Velcro Tape

Velcro Tape

TR4053
R K

Velcro Tape

B A

YN F i

T02086 Small clip




@ Exploded View
RIEE

0102087

TR4058

©—T04057 TR4059 TU250-6 102084
—T04031 S 104016 i
TR4049 T04057 g = A
- Mﬂqioﬁ \ AN
qiomw TRA4059 \\\ | S
~——T04003 , \
T04012 | )
T02092__ & | __TR4016 /@ ,
T02092 : ,
TR4059
T04038" 7 104004 385/ 1
TU042 joand ; Eﬂommf
=" TR40
3 TU0429 TU0250-6] gy
TR4012 4 ﬂ/ r\ amgmm/m T04039 TRA059 7 | > 9—T02084
J 702092 , TR4059 t/ﬂ | o . e @%@ \ 22— TU0250-8
TR4049 , T04024 J TU0415— R \ N ey e \ —TU0250-4
% s \ P TU0250-7 & | Z=TU0250-8
TR4027 Ty P NS | @@ Tz
T04031 — ©-T04031 T04036 . TR4050-. 9™ = \ \ ;
\ AN \
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Parts list for T4 V2 off-road buggy - 1

TAV2;e8 25 E5 Fig {41

T04040 T04041 T04044
:l . 16T Gear 10x12x0.2 Washer
4.8x1.6 O-ring N
1pcs 1pCS 2pCS M3x8 Screw
M3x84Z4% 1pcs
10x12x0.2 Washer
| m 10x12x0. 284 E:“Hm Team € B3 o)
MCZ@SGS % 40T G i [] ey T4 83mm Center Front CVD
. . .5x6 Screw Diff Pads ear 4.8x1.6 01 mm Center Fron
;g%;”ﬁ'gfs W2 e EELE 1pos 40TEsH 1pcs T4 83mmeFIOVD 1pcs
T04045 TS4039 TS4040 T02156 TB401
— 3.0 E-rin
©)| WYY 30 40 2pcs
M3x8 Screw C =1
M3x8124% 1pcs C =
AN DE[“% 4.8x1.6 O-ring
T4 78mm Center Rear CVD Diff Gear Set Diff Connecting Cup 4 8x1.6 0% Boiy-le{(;l;
T4 78mmAH{&CVD  1pcs =i A EiERIEL  2pcs 4pcs HMPCEM 1pos
T04061 T04051 T04052 T04053 T04054

Side plate-Left \

fBI#R-Z 1pcs

o % Front

Battery Column

-

I=| Antenna pipe mount

3.1x5.5x1.0 Washer
3.1x5.5x1. 0 &

Ol

Bottom Cover

e

* g attery Moun 0 5 1pcs H

Chassis Side plate-Right %,Erg ’;Apcst Upper Deck L\ apcs

JE® 1pcs fBl¥R-& 1pcs —HER

T04055 T04057 T04063 TUO0415 TUO416
4.1x6x2.1 Washer !i; I Coc—Doo0) ot
@ |:|4- 1x6x2. 1B G @ - <=/ 1pcs

2pcs

Front Arm Mount

Rear 1pcs

Rear Arm Mount

Rear Arm Mount-Ball

Carbon Battery Plate
B EMER 2pcs

TG 1p0s 2pcs FBE 1pos B 1oet SR R
TUO418 TUO0423 TUO426 TUO0428 TU0429
8
Front 1pcs 4pcs @)
P 8pcs Q [s O

Carbon Front Shock Tower

Carbon Rear Shock Tower

Front Shock Absorber Shaft

Rear Shock Absorber Shaft

BERBEEE 1B E [E E FE-EkER BAIATRIES.  1pcs WEEBESE  1pcs
TU0250-1 TU0250-2 TUO0250-3 TU0250-4 TUO0250-5
2pcs
2.3 E-ring 2.3 E-ri @]” m2pcs {il‘ I mZPCS
@ 2:3 E#0 4pcs @ 2-.3 E-;[Ilng4pcs 2pcs PCS %
[ 10 2pcs

Below Spring mount end
FEETEE 4pcs

3. 1x5. 5x2. 0823 K 4pcs

Shock cap ball
BEEIKE 4pcs

2pcs

1mm Washer-Black
1mmEE -2 5

Oz

2.5mm Washer-White
2. 5omE2-HE  4pcs

RTEEREER® 2pcs B AR 2Zpcs Front Shock Absorber Body Rear Shock Absorber Body
AR S HEERES
TU0250-6 TU025O 7 TU0250-8
~\ Front Piston-Black imm \;VﬂaSher’White Sprlng 9x1 O-Ring
\ e _ InmEB2-H & EE ox1 0I=
) BEE-EE 4 x1 OFR
4pcs pcs 4pcs
3.1x5.5x2.0 Aluminium Washer 2pcs

2.8x1 9 O-Ri
2.8x1.9 0
4pcs

- O

12x1 O-Ring .

12x1 0B 14x1.5 O-Ring

4pcs 14x1.5 0Ix
4pcs




Parts list for T4 V2 off-road buggy - 2

T4 V2 BF EE 42

TU0250-10F

TU0250-10R

TU0262-F

TU0262-R

TU0260-F

2pcs

VW)

Front Shock Absorber Spring-Medium
IR R E -

2pcs

Rear Shock Absorber Spring-Medium
EHRBERE-f

2pcs

W

Front Shock Absorber Spring-Soft
AR E -

2pcs

Rear Shock Absorber Spring-Soft

BEEEFE-T

2pcs

Front Shock Absorber Spring-Hard
BB R AR SEE -

TU0260-R TU0250 TU0252 T04002 T04003
Top - 1pcs
Front - 1pcs I2:P|CS @
2pcs
\ Rear - 1pcs I?gét;)m Left 1pcs

MW

Rear Shock Absorber

Fan Mount

M2.5x13 Fan Screw

4.8mm Ball End - Long

\ Front Shock Absorber f Front Arm Mount Servo Saver
P PlB R RS AR E B
T04004 T04005 T04006 T04007 T04008
2pcs 1mn;§g:cer 2mm28ppcascer 13 1S 1
Steering Rack
BENEEIR 1pes : Front Lower Arm
Servo Mount Steering Servo Horn e 9
R AR e BEEARE RITH#HEHE  2pcs T
T04011 T04012 T04013 T04014
Hex Mount O | [ o ©
REAE R 2pcs 4pcs
(o) (o]
— £

1.6x11 Spring Pin
1. 6x1158 4§ 4pcs

/
1

Front Body Mount -‘,
ATEEREAE 1pcs

ing Brack
REZ 2pcs

JELBEE 1pcs

M2. 5x13JE 5 1244

4. 8mm¥kBEE-RK 7pcs

T04018 T04019 T04020 T04021
@ Mid Connecting Hub-F
RIEFR-BT 1pcs
M 1pcs 1pcs
Slipper Spring Mid Connecting Hub-R
Wing-Lexan Slipper Nut e Slipper Hub-F  Slipper Hub-R FIEM-# 1pcs
R® 1pcs HFRIZE 1pcs HIR=® 1pcs SHIREE-1 R A%
T04022 T04023 T04024 T04025 T04027
G (G T D
3x40 Turnbuckle
oflfi © oo | wostth spes || g | O
?P%”*g Buckle Center Shaft T D— Front CVD Rear CVD
EE 1pcs sl 1pcs 3x45 Turnbuckle e #%cVD  2pcs
hoTp 3x45HI#8  2pcs RICVD  2pcs
T04028 T04031 T04032 T04034 T04035
Front Bearing Collar
AEREAE  2pcs
—o ( || !
Rear Bearing Collar _ 2x9.8 Pin 3x48.5 Arm Pin 3x51 Arm Pin
@ BEEE 2pcs 4x7x2.5 Ball Bearing 2x9. 834t 6pcs 345, SEESH  2pcs SIS 2pcs

4x7x2. 58H&  6pcs




Parts list for T4 V2 off-road buggy - 3

T4 V257 = FL {43

Left/— 1pcs Right - 1pcs

o

Right - 1pcs
\

Q0

T04036 T04038 T04039 TR4002 TR4004
(o
M3 Screw
Slipper pad M3i24% 6pcs == :
HREEE F Rear Gear-box Front Gear-box | | Upper Suspension Arm Mount
2pcs AL BitasaTE lakr3=7
TR4006 TR4007 TR4008 TR4011 TR4016
Left - 1pcs Left - 1pcs Right - 1pcs /00) (C

1pcs ;

Center Gear-box

2.0 E-ring
2.0 E#A 8pcs

&

O

10x12x0.2 Washer

M2.5x4 Screw

©

M3x8 Screw
M3x81Z4% 8pcs

M2. 5x4424% 8pcs

@ (]Im M2.6x8 Screw
M2. 6x8424% 8pcs

Steeringock Front Hub Carriers 10 Degree Front Hub Carriers 13 Degree PR
g [ B2 BT#ARE10° BTSEET3° BEREE P ]
TR4027 TR4032 TR4033 TR4034 TR4035
2pcs
Supr Gear-85T Front Rim Rear Rim Front-tyre Front Sponge Rear-tyre Rear Sponge
IEE-85T 1pcs HIER1E BERAE Bi#ifG 2pcs  AIIEAR 2pcs #%B4 2pcs  1&iBAR 2pcs
TR4046 TR4049 TR4053 TR4055
#BTETIZME 1pcs [ |
2.5x30 Arm Pin Velcro Tape M3 Nut
2. 5x30%EE M 2pcs Servo Saver Post 567V0 Saver Body  servo Saver Spring BREs 1 Set M3UZNE 6pcs
@EH 2pcs  BEES PSS mmme qpes
TR4056 TR4057 TR4059
M3x6 Screw M3x12 Screw

M3x64Z4% 8pcs

M3x14 Screw
M3x14824% 8pcs

M3x12824% 8pcs

M3x10 Screw

2.8x1.9 0-I® 2pcs

2.3 E-ring M3x5 Screw
M3x10 Screw M3x22 Screw
2.3 E4N 8pcs 10x12x0. 22 |5 8pcs @(]l‘ %3;2% @(ﬂm M3x10424% 8pcs @(ﬂm M3x2242#% 8pcs
TR4058 TR4063 H380 T02031 H481
Upper cover nylon cap ,
MG?S D-S @ EERRE  2pcs i =/
X8 Screw
M3x8iZ%% 8pcs @ Below Spring mount end Zi T 3x3 Screw
TEZEEEE 2pcs
2.8x1.9 O-ring Cix 5.8 Ball End Aluminium Motor Gear-21T

W #kEEEE 2pcs

A& BiEE-21T 1pcs

M3x108Z4% 8pcs BB 1pcs
T02092 T02093 T02062 T02100

B‘aII stud sponge
IKEEIB4R  2pcs

(i

Ball stud-long

Ball stud sponge
TkERB4R Spcs

(jm

Ball stud-short

IkEE-& 2pcs

FRER-#E  5pcs

%

5.8x6 Ball stud
5. 8x6Tk5E 4pcs

10x15x4 Ball Bearing
10x15x4 #h7& 6pcs

5x10x4 Ball bearing
5x10x4%H&  6pcs




Parts list for T4 V2 off-road buggy - 4

T4 V2 EF EHFC {44

T02081 T02084 T02086 T02087 86000
0
Antenna pips
Small clip e i @
\'/ mll%%a%%%?’\glogpﬁgt NS SH Double-sided tape ﬁ,ﬁig " \_/
8pcs ®EE 1pcs
3x7x0.8 Washer y M3 Nylon Nut . . 5.1x8x0.2 Washer
3x7x0. 8% 10pcs [[E] MR EEIZ R 6pcs Antenna pipe 5. 1x8x0. 2# | 6pcs
RigE 1pcs
& | TU0422 ERE| | TUO424 [ER| | T04062
a
2pCs 2pcs
@O I 11100 Rear
Washer
Washer 4pcs
4pcs :
) Steering Rack Upper Deck
Front Hub Carriers 10 Degree | | Front Hub Carriers 13 Degree Rear Hub Carriers EEEER 1pcs —#Efy 1pcs

RIEREE10°

BISREE13®

BEEE 2pcs




Driver

Track / City

Event
SETUP SHEET for the TeamC T4 V/2

Date / /

] Smooth 0 Bumpy 0 Low traction [JMed traction [ High traction
[ Sandy O Softdirt [ Grass [0 Hard soil [ Clay O Wet [ Dry [ Dusty [ Other
IS LI RSVE L=l Shock Mounting&Camber link W
1 2 Toe-in (+)/Out (-) °
Anti-rollbar: 0 ____ mm Bump Steep Spacer____ Spring(color)
LBlack
Camber___ ° 0
£ oil wt
Washers £ Piston #
A 010° |
013° 1
Ride height
Shock Mount/ng&Camber link Rear Shocks
1 2 Anti-rollbar: O ___ Wheelbase
Camber ° OLong Spring(color)
0 Medium LIBlack
1 Short O
| | g oil wt
ﬁ Piston #
Ride height |
Front Diff Brand Brand
Oil wt Oil wt
Front Tires&Wheels Rear Tires&Wheels
Front Tires Rear Tires
Inserts Wheels Inserts Wheels
___oner N
Servo Motor Wing
Esc Pinion/Spur / Wing Angle [J4° O10°
Batteries
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